

<i>Product Licence Number</i>	<i>Company Name</i>	<i>Product Name</i>	<i>Active Ingredients</i>	<i>Indications</i>	<i>Date of Authorisation</i>
17773/0002	Anesta UK Limited	Actiq 400 mcg Lozenge with integral oromucosal applicator	Fentanyl Citrate 628.400 mcg	Prescription Only Medicine Same as in PL 17773/0001.	9th October, 2000
17773/0006	Anesta UK Limited	Actiq 1600 mcg Lozenge with integral oromucosal applicator	Fentanyl Citrate 2513.600 mcg	Prescription Only Medicine Same as in PL 17773/0001.	9th October, 2000
17815/0031	A/S Dumex (Dumex Limited)	Dupromex 10 mg Tablets	Propranolol Hydrochloride 10.000 mg	Prescription Only Medicine 1. Management of angina pectoris. 2. Control of hypertension. 3. Long-term prophylaxis against re-infarction after recovery from acute myocardial infarction. 4. Management of hypertrophic obstructive cardiomyopathy. 5. Management of essential tremor. 6. Relief of situational anxiety and generalised anxiety symptoms, particularly those of somatic type. 7. Control of most forms of cardiac arrhythmia. 8. Adjunctive management of thyrotoxicosis and thyrotoxic crisis. 9. Management of phaeochromocytoma peri-operatively (with an alpha-blocker). 10. Prophylaxis of migraine. 11. Prophylaxis of upper gastrointestinal bleeding in patients with portal hypertension and oesophageal varices.	6th October, 2000
17815/0032	A/S Dumex (Dumex Limited)	Dupromex 40 mg Tablets	Propranolol Hydrochloride 40.000 mg	Prescription Only Medicine Same as in PL 17815/0031.	6th October, 2000
17906/0011	Bioglan Generics Limited	Bisoprolol 5 mg Tablets	Bisoprolol Hemifumarate 5.000 mg	Prescription Only Medicine Hypertension. Chronic stable angina pectoris.	8th January, 2001
17906/0012	Bioglan Generics Limited	Bisoprolol 10 mg Tablets	Bisoprolol Hemifumarate 10.000 mg	Prescription Only Medicine Same as in PL 17906/0011.	8th January, 2001
18022/0001	Lepharma Limited	Dispersible Aspirin 75 mg Tablets BP	Aspirin 75.000 mg	General Sales List Prescription Only Medicine Pharmacy Medicine For the secondary prevention of thrombotic cerebrovascular or cardiovascular disease, and following by-pass surgery.	10th October, 2000
18453/0017	Lepharma Limited	Trifluoperazine 1 mg Tablets BP	Trifluoperazine Hydrochloride 1.200 mg	Prescription Only Medicine Low dosage: Trifluoperazine is indicated as an adjunct in the short term management of anxiety states, depressive symptoms secondary to anxiety and agitation. It is also indicated in the symptomatic treatment of nausea and vomiting. High dosage: Trifluoperazine is indicated for the treatment of symptoms and prevention of relapse in schizophrenia and in other psychoses, especially of the paranoid type, but not in depressive psychoses. It may also be used as an adjunct in the short term management of severe psychomotor agitation and of dangerously impulsive behaviour in, for example, mental subnormality	22nd December, 2000
18453/0018	Lepharma Limited	Trifluoperazine 5 mg Tablets BP	Trifluoperazine Hydrochloride 6.000 mg	Prescription Only Medicine Same as in PL 18453/0017.	22nd December, 2000
18453/0024	Lepharma Limited	Flucloxacillin Elixir BP 125 mg/5 ml	Flucloxacillin Sodium 136.000 mg	Prescription Only Medicine Treatment of infections due to Penicillinase-producing Staphylococci: as in skin and soft tissue infections, respiratory tract infections and other generalised infections.	21st December, 2000
18467/0001	Cenes Limited	Valoid Tablets	Cyclizine Hydrochloride 50.000 mg	Pharmacy Medicine For the prevention and treatment of nausea and vomiting including motion sickness, nausea and vomiting caused by narcotic analgesics and by general anaesthetics in the post-operative period and radiotherapy, especially for breast cancer since cyclizine does not elevate prolactin levels. Valoid may be value in relieving vomiting and attacks of vertigo associated with Meniere's disease and other forms of vestibular disturbance.	1st January, 2001
18467/0002	Cenes Limited	Valoid Injection	Cyclizine 3.735 % w/v	Prescription Only Medicine For the prevention and treatment of nausea and vomiting including motion sickness, nausea and vomiting caused by narcotic analgesics and by general anaesthetics in the post-operative period and radiotherapy.	1st January, 2001